



PRODUCT LIST

Nonsteroidal anti-inflammatory drug (NSAID's) / Analgesic

1. Paracetamol Tablets BP 500mg
2. Diclofenac Potassium Tablets 50mg
3. Ibuprofen Tablets USP 400mg & 600mg
4. Acetylsalicylic Acid Tablets USP 100mg & 500mg
5. Betamethasone Tablets 2mg
6. Etoricoxib Tablets 60 mg, 90mg, & 120mg
7. Dexketoprofen and Paracetamol Tablets 25mg/500mg
8. Dexketoprofen ER Tablets 75mg
9. Dexketoprofen Tablets 25mg
10. Aceclofenac Tablets 100mg
11. Aceclofenac and Paracetamol Tablets 100mg/500mg
12. Ketorolac Tromethamine and Tramadol Tablets 10mg/25mg
13. Loxoprofen Sodium Tablets 60mg
14. Etodolac SR Tablets USP 600mg
15. Etodolac Tablets USP 200mg /400mg
16. Diclofenac Potassium & Paracetamol Tablets 50mg/500mg
17. Prednisolone Tablets USP 5mg
18. Diclofenac Potassium , Paracetamol & Chlorzoxazone Tablet50mg/500mg/250mg
19. Naproxen sodium Delayed-Release Tablets 500mg
20. Piroxicam Tablet USP 20 mg
21. Paracetamol and Caffeine Tablets BP 500mg/30mg

Anti- epileptics or Anti-convulsants

1. Topiramate Tablets USP 25 mg, 50mg & 100mg
2. Gastro-resistant Sodium Valproate Tablets BP 200mg & 500mg
3. Lacosamide Tablets 50mg, 100mg & 200mg
4. Pregabalin Capsules 75mg, 150mg & 300mg
5. Divalproex Sodium DR Tablets 250mg
6. Levetiracetam Tablets USP 250mg & 500mg
7. Clofazimine Capsules USP 50mg/100mg

Antidepressants

1. Escitalopram Tablets USP 10mg & 20mg
2. Venlafaxine Capsules 75mg
3. Bupropion Hydrochloride ER Tablets USP 150mg
4. Paroxetine Controlled-Release Tablets USP 25mg

Antipsychotics

1. Haloperidol Tablets USP 10 mg
2. Lurasidone Tablets 20 mg, 40mg, 60mg & 80mg
3. Paliperidone ER Tablets 3 mg, 6mg & 9mg
4. Aripiprazole Oral Dispersible Tablets 15mg & 30mg

Immunomodulatory agents

1. Thalidomide Capsules USP 50 mg
2. Fingolimod Capsule 0.5 mg

Cardiac glycosides

1. Digoxin Tablets 0.25mg

Anti-thyroid drug

1. Methimazole Tablets USP 5mg

Beta blockers

1. Bisoprolol Fumarate Tablets USP 2.5mg , 5mg & 10mg
2. Metoprolol Tartrate Tablets USP 100mg

Alpha blockers

1. Doxazosin SR Tablets 4mg

Central alpha agonists

1. Clonidine HCl Tablets USP 0.1mg

Calcium Channel Blockers; Antianginal Agents

1. Amlodipine Tablets USP 5mg & 10mg

Histamine-2 (H2) receptor antagonist

1. Famotidine Tablets USP 40mg

Bioflavonoids

1. Diosmin & Hesperidin Tablets 450mg/50mg

Antihistamines

1. Cetirizine Tablets BP 10 mg
2. Desloratadine Tablets 5 mg
3. Chlorpheniramine Maleate Tablets USP 4mg



Antihypertensive Drugs

(angiotensin-converting enzyme inhibitor (ACEi) Drugs)

1. Valsartan Tablets USP 80 mg, 160mg & 320mg
2. Valsartan & Hydrochlorothiazide Tablets USP 80mg/12.5mg, 160mg/12.5mg & 160mg/25mg & 320mg/12.5mg
3. Amlodipine, Valsartan and Hydrochlorothiazide Tablets 5mg/160 mg/25mg, 5mg /160mg/12.5mg, 10mg/160 mg/12.5mg& 10 mg/160 mg/25mg
4. Olmesartan & HCTZ Tablets 20mg/12.5mg, 40mg/12.5mg& 40mg/25mg
5. Olmesartan Medoxomil Tablets USP 20 mg, 40mg
6. Olmesartan & S-Amlodipine Tablets 20mg/2.5mg, 20mg/5mg, 40mg/2.5mg & 40mg/5mg
7. Nebivolol Tablets 2.5 mg & 5mg
8. Nebivolol and Hydrochlorothiazide Tablets 5mg/12.5mg& 5mg/25mg
9. Irbesartan Tablets USP 150mg
10. Telmisartan & S-Amlodipine Tablets 80mg/5mg
11. Perindopril Arginine Tablets 2.5mg, 5mg & 10mg
12. Perindopril Arginine and Amlodipine Tablets 5mg/5mg, 5mg/10mg, 10mg/5mg & 10mg/10mg
13. Perindopril Arginine and Indapamide Tablets 2.5mg/0.625mg, 5mg/1.25mg & 10mg/2.5mg
14. Perindopril Arginine, Indapamide and Amlodipine Tablets 5mg/1.25mg/5mg & 10mg/2.5mg/5mg
15. Indapamide and Amlodipine Modified Release Tablets 1.5mg/5mg & 1.5mg/10 mg
16. Minoxidil Tablets USP 2.5mg, 5mg & 10mg
17. Manidipine hydrochloride Tablets 10mg
18. Ramipril and Hydrochlorothiazide Tablets 5mg/12.5mg, 10mg/12.5mg & 10mg/25mg

Treat migraine

1. Zolmitriptan Tablets USP 2.5mg & 5mg
2. Rizatriptan Tablets USP 10mg

NMDA receptor antagonist

1. Memantine Hydrochloride Tablets USP 10 mg, 20mg

Antifungals

1. Fluconazole Tablets USP 200mg
2. Itraconazole Capsules 100mg
3. Ketoconazole Tablets USP 200mg
4. Terbinafine Tablets USP 250mg
5. Tacrolimus Capsule USP 1mg
6. Fluconazole, Azithromycin and Secnidazole Tablets
7. Clotrimazole Vaginal Mucoadhesive ExtendedRelease Tablet 100mg

Antiviral drugs

1. Alacyclovir Tablets USP 500 mg & 1000mg
2. Valacyclovir Tablets USP 250mg, 500mg & 1000mg
3. Sofosbuvir Tablets 400mg

Antibacterial drugs

1. Ciprofloxacin and Tinidazole Tablets 500mg/600mg
2. Metronidazole Tablet BP 250mg
3. Fosfomycin Trometamol for Oral Solution 3g

Antidiabetic

1. Metformin and Glibenclamide Tablets 500mg/1.25mg & 500mg/2.5mg
2. Saxagliptin and Metformin Hydrochloride Tablets 2.5mg/1000mg & 5mg/1000mg
3. Sitagliptin Tablets 25 mg, 50mg & 100mg
4. Gliclazide MR Tablets 30 mg & 60mg
5. Sitagliptin & Metformin HCl Tablets 50mg/500mg& 50mg/1000mg
6. Dapagliflozin & Metformin Hydrochloride Tablets 5mg/500mg & 5mg/1000mg
7. Dapagliflozin Tablets 5mg & 10mg

Treat erectile dysfunction

1. Tadalafil Tablets USP 2.5mg, 5mg, 10mg & 20mg
2. Dapoxetine Tablets 30 mg & 60mg
3. Sildenafil & Dapoxetine Tablets 50mg/30 mg& 100mg/30mg
4. Vardenafil Tablets 5 mg, 10mg & 20mg
5. Vardenafil OD Tablet 10mg



Antibiotic

1. Azithromycin Tablets USP 500mg
2. Ciprofloxacin Tablets USP 500mg
3. Doxycycline Capsules 100mg
4. Levofloxacin Tablets USP 250mg
5. Ofloxacin & Ornidazole Tablets 200mg/500mg
6. Gemifloxacin Tablets 320mg
7. Moxifloxacin Tablets 400mg
8. Sulfamethoxazole & Trimethoprim Tablets 400mg/80mg
9. Quetiapine Extended Release Tablets 50mg, 150mg & 200mg

Proton pump inhibitors (PPIs)

1. EC Rabeprazole Sodium & Domperidone SR Capsule

Antimalarials

1. Hydroxychloroquine Sulfate Tablets USP 200 mg
2. Dihydroartemisinin & Piperaquine Phosphate Tablets 40mg/320mg
3. Artesunate, Sulfamethoxy-pyrazine and Pyrimethamine Tablets 100mg/250mg/12.5mg
4. Primaquine Phosphate Tablets USP 15mg
5. Artemether and Lumefantrine Tablets 20mg/120mg

Muscle Relaxants

1. Dexketoprofen and Thiocolchicoside ER Tablets 25mg/4mg
2. Baclofen Tablets USP 10mg

Vitamins

1. Thiamine Hydrochloride Tablets USP 50mg
2. Vitamin B-Complex Capsules
3. Vitamin B1, B6 & B12 Tablets
4. Calcium Carbonate 800mg & Vitamin D3 3.125mcg Capsules
5. Ferrous Sulphate 100mg/Folic acid 1.5mg/Ascorbic acid 7.5mg/Vitamin B12 15mcg /Zinc 22.5mg Tablets

HMG-CoA reductase inhibitors (Lipid-Lowering Agents)

1. Atorvastatin Tablets 10 mg & 20mg
2. Ezetimibe and Simvastatin Tablets 10mg/10mg & 10mg/20mg

Antiplatelet Drugs

1. Clopidogrel Tablets USP 75mg
2. Prasugrel HCl Tablets 5mg & 10mg
3. Aspirin Dispersible Tablets 325mg
4. Rivaroxaban Tablets 10mg, 15mg & 20mg

Anti-cancer

1. Capecitabine Tablets USP 500mg
2. Hydroxyurea Capsules USP 500mg
3. Imatinib Capsule 100mg

Calcium Channel Blockers

1. Isradipine SR Capsules 5mg

Pyridines

1. Pirfenidone Tablets 200mg

Bioflavonoids

1. Diosmin & Hesperidin Tablets 450mg/50mg

Xanthine Oxidase Inhibitors

1. Febuxostat Tablets 80 mg & 160mg

Diuretic

1. Spironolactone Tablet BP 25 mg, 100mg
2. Metolazone Tablets USP 2.5mg & 5mg

Hyperpolarization-activated cyclic nucleotide-gated (HCN) channel blockers

1. Ivabradine Tablets 7.5mg & 15mg